
Prepared for

Town of McCordsville, Indiana 

Proposal for Professional Engineering Services for the 

Sanitary Sewer Master Plan Update

November 21, 2025

commonwealthengineers.com



November 21, 2025

Town of McCordsville

Attn: Tim Gropp, Town Manager 

6280 Vail Road

McCordsville, IN 46055

Re:  Proposal for Professional Engineering Services for the Sanitary Sewer Master Plan Update

Dear Mr. Gropp,

Since 1974, Commonwealth Engineers, Inc. (Commonwealth) has partnered with Indiana communities to provide 

engineering solutions focused on water resources. We specialize in planning, design, and management of water and 

wastewater systems and can provide the Town of McCordsville unmatched expertise in sanitary sewer master 
[...]
• City of Berne, IN – Collection System Hydraulic Modeling Services

• Town of Zionsville, IN – Wastewater Treatment Plant Improvements (2 MGD)

• City of Rensselaer, IN – Wastewater Treatment Plant Improvements (2.24 MGD)

EDUCATION

Environmental 

and Ecological 

Engineering  B.S.

Purdue University 

2021

REGISTRATION

Engineering Intern

IN# 32300116

Water Loss Audit 

Certified Validator 

IN# WV22051

Safe Dig Indiana 811 

Certified 

Katy Smith, EI 
Engineering Intern
Katy joined Commonwealth in 2021 and has been involved water and wastewater resources 

planning, design, permitting, bidding and construction phase services for municipalities 

/utilities ranging from less than 0.1 MGD up to 12 MGD average design flow. Her project 

experience includes writing PERs and master plans, KYPipe hydraulic modeling, designing 

water and wastewater treatment and infrastructure projects, and evaluating project costs.  

RELEVANT PROJECT EXPERIENCE (WASTEWATER - Partial Listing)

• Town of Zionsville, IN – WWTP Improvements Evaluation Study/Design (MP Update) 

Town of Bristol, IN – Wastewater Treatment Plant Improvements Design

• Town of Modoc, IN – Wastewater Treatment Plant Improvements Design

• Citizens Energy Group, Indianapolis, IN – Multiple Lift Station and Force Main 

Replacement Projects (Lift Stations 105, 114, 204, 308)

• Columbus City Utilities, Columbus, IN – Multiple Lift Station Replacement Projects 

(8th St, Clifty Creek, Woodside, Walesboro, Eastern 1, Royalview)

• Town of Kirklin, IN –  Wastewater Utility PER and Sanitary Sewer Improvements

• Town of Flora, IN – Wastewater Utility Improvements 

• Town of Michigantown, IN – WW Utility Improvements PER and Design

• Marion Utilities, Marion, IN – Wastewater Treatment Plant Assessment

• TriCo Regional Sewer Utility, Zionsville, IN – LS 8 Reconstruction & Force Main Design

• TriCo Regional Sewer Utility, Carmel, IN – LS 10 Pump & Control Upgrades Design

• City of Rochester, IN – Landfill Leachate Lift Station and Force Main Design

• Town of Frankton, IN – Wastewater Utility Improvements



EDUCATION

Political Science B.A. 

History Minor         

The Pennsylvania 

State University                  

2013 

AFFILIATIONS

Penn State Alumni 

Assoc. Indiana 

Chapter, Treasurer

Commission on 

Intergovernmental 

Affairs,

Board Member

Thomas Barclay
Indiana Government Affairs Manager
Thomas joined Commonwealth in 2021 as the East Central Indiana Business Development 

Manager. Prior to joining Commonwealth, Barclay was the Director of Intergovernmental 

Affairs for Lt. Governor Suzanne Crouch. He worked closely with elected officials and civic 

leaders to strengthen rural economies and communities through capacity building, 

advocacy, and innovation. Prior to that, he held the position of District Director for the U.S. 

Senate in the Indianapolis area. Thomas will work with client to ensure Commonwealth is 

meeting, and ideally exceeding expectations.

RELEVANT PROJECT EXPERIENCE

• Serve as the key link between the Office of the Lt. Governor to state legislators, 

mayors, county commissioners, chambers, lobbyists

• Primary legislative and policy contact for issues regarding the Lt. Governor’s 

family of business in the community

• Work with membership organizations and issue advocacy groups to collate 

legislative priorities

• Attend committee meetings and hearings

• Organize and manage multiple community events including Diversity in 

Agriculture, Golden Hoosier Award, New Mayors Luncheon

• Track and analyze policy/legislative changes and grant opportunities for local 

elected officials

• Represent the Senator in a 21-county geographic area and serve as a local point of 

contact for businesses, nonprofits, educational institutions, and other 

constituents;

• Track implementation of federal programs at the municipal/county level

• Advise the Senator on community activities, local legislative updates, or other 

developments in assigned geographic

• Meet with elected officials, local stakeholders, and other constituent groups on 

behalf of the Senator

• Manage an aggressive community outreach effort to a wide range of chambers of 

commerce, economic development corporations, housing authorities, and 

veteran’s organizations to advance the legislative agenda of the Senator

During his time as a Commonwealth Engineers Business Development Manager, Thomas 

has acted as Client Liaison on the following projects:

• Town of New Palestine, IN – Wastewater Treatment Plant

• Town of Frankton, IN – Wastewater Treatment Plant and Water Treatment Plant

• City of Greenfield, IN – Wastewater Treatment Plant

• Town of Chesterfield, IN – Water Treatment Plant

• Town of Daleville, IN – Water Utility Improvements

• Delaware County Regional Sewer District



PROJECT DESCRIPTION

After the completion of a WWTP expansion project with another consulting engineer 

in 2018, the utility was experiencing operational issues. The Town contacted 

Commonwealth, and it was determined that the flows and loadings to the WWTP 

were exceeding the design. We identified that the basis of design was contrary to 

best practice and did not support the Town’s needs. Commonwealth was requested 

to assemble a Wastewater Utility Master Plan to holistically evaluate the utility.

The Master Plan recommended numerous improvements including the 

decommissioning of a satellite WWTP and routing of flow to the primary WWTP, 

collection system improvements to resolve pumping deficiencies associated with 

the current “daisy-chained” lift stations (a large diameter interceptor and routing of 

lift stations to this interceptor), and a phased WWTP capacity improvements project 

providing 1.54 MGD of WWTP treatment capacity (compared to the current 0.4 MGD 

WWTP) with the ability to be expanded to 2.5 MGD in the future as additional 

customers are realized. The collection system improvements were determined 

through the assembly of a comprehensive sewer system model and simulation of 

future flows through this model based on identified anticipated growth. 

The WWTP improvements project replaces existing facilities with a new Sequencing 

Batch Reactor (SBR) that is best suited to treat the rapidly expanding customer 

base.  Specifically, this project includes a new influent lift station, new headworks 

facility with mechanical screening and grit removal, new 2-cell SBR, new UV 

disinfection, new cascade aeration, new chemical dosing facilities and equipment, 

and new non-potable water system. 

The phased approach to WWTP capacity improvements is taken to not only provide 

an immediate increase in WWTP capacity but also support growth in the user base 

and generate revenue to afford future improvements without adversely impacting 

the user rate. Facility construction is underway and is anticipated to be completed 

in August 2026.  

CLIENT

James Robinson 

Town Manager

Town of New Palestine

42 E. Main Street

New Palestine, Indiana

317.441.5131

PROJECT HIGHLIGHTS

• WWTP Capacity Improvements Project 2018 (designed by others); 0.4 MGD

• Operational issues noted by Owner in 2022  

• Reviewed flows and loadings and determined the 2018 project was deficient  (more capacity was needed)

• Commonwealth selected to assemble Wastewater Utility Master Plan which identified need for WWTP and Sanitary 

Collection System Capacity Improvements

• The first phase of the WWTP Capacity Improvements (1.54 MGD) is currently designed and under construction

WASTEWATER UTILITY IMPROVEMENTS – WWTP
NEW PALESTINE, INDIANA

Relevant Experience



CLIENT

Nicholas Dezelan, CHMM, ASP

Wastewater Manager

City of Greenfield

809 South State Street

Greenfield, Indiana

317.477.4360

NEW WASTEWATER TREATMENT PLANT 
GREENFIELD, INDIANA

PROJECT HIGHLIGHTS

• Prepared Preliminary Engineering Report for SRF Funding.

• Originally constructed in the 1960s, updated and expanded through the 2000s

• Existing facility has reached the end of its useful life with frequent effluent violations resulting 

from dilapidated and malfunctioning equipment

• Peak flow capacity (10 MGD) is routinely exceeded during wet weather events

• Existing Biosolids Facility inclusive of two (2) Belt Filter Presses and Class A Alkaline Sludge 

Stabilization Facility have outlived their usefulness and require replacement

PROJECT DESCRIPTION

The function of the existing WWTP with respect to common design standards 

was analyzed and alternative improvements were identified for a 20-year 

planning period. The selected solution included the replacement of the existing 

WWTP with a new 8 MGD average / 24 MGD peak wastewater treatment plant 

consisting of a raw sewage lift station; headworks with screening, grit removal, 

odor control equipment; sequencing batch reactor (SBR) treatment; UV 

disinfection; low-profile cascade aeration system; non-potable water system 

and sludge processing facilities.

Specifically, the sludge processing facilities include:

1. One (1) Alfa Laval Dewatering Centrifuge.

2. Two (2) Moyno progressing cavity Sludge Feed Pumps

3. Liquid Polymer Blending System

4. Belt Conveyors with Discharge Chutes

5. Controls and instrumentation

The System is designed for the addition of a second like sized centrifuge.

This $70M SRF-funded project is currently in construction and nearing 

substantial completion.  



PROJECT DESCRIPTION

The Crown Point wastewater treatment process consisted of a combined 

BOD/Nitration activated sludge facility, followed by pressured tertiary filtration 

and UV disinfection. The existing facility had an average daily flow of 4.1 MGD 

with a peak hourly flow of 8.1 MGD. 

This project consisted of increasing the average daily flow to 5.2 MGD. It included 

installing one (1) new primary clarifier, three (3) new aeration tanks, 

miscellaneous improvements to the tertiary filtration system, new ultraviolet 

disinfection system, and associated piping and pumping equipment.

Since the project’s completion, the City has realized an additional benefit in 

increased peak treatment capacity. They are able to treat 9.2 MGD over a 72-hour 

period which has reduced their overflows throughout the system by 80%.  

As part of a separate project, Commonwealth provided planning, design, and 

construction engineering for a new a wet weather disinfection facility consisting 

of a 35 MGD pump station, two (2) 35 MGD fine screens, 35 MGD chlorine contact 

tank with chemical feed equipment, screenings and chemical feed building. The 

project also includes a 60 MGD excess flow pump station adjacent to the 

disinfection facility, replacement of existing headworks bar screen, anaerobic 

digester improvements including replacement of a digester tank cover, digester 

tank mixer, upgrades to the existing digester piping, a digester gas flare and 

improvements to the existing blower intake piping, connection of the Downtown 

Interceptor to the WWTP.

CLIENT

Terry Ciciora

Director

City of Crown Point

101 North East Street

Crown Point, Indiana 

219.662.3787

PROJECT HIGHLIGHTS

• New primary clarifier

• New aeration tanks

• Improvements to the tertiary filtration system

• Wet weather screening and disinfection facility 

• Digester gas flare

• Digester tank mixer

• Upgrades to the existing digester piping for code 

compliance

• Connection of a new Downtown Interceptor to the 

WWTP

• Wet weather excess flow pumps

WASTEWATER TREATMENT PLANT IMPROVEMENTS
CROWN POINT, INDIANA



PROJECT DESCRIPTION

This multi-phased project demonstrates the successful teaming of 

Commonwealth and CHA. The project includes decommissioning the old 48 MGD 

Main Lift Station (MLS) facility and providing a new MLS designed to screen and 

pump a peak flow of 81 MGD with room for expansion. The new MLS will pump 

48 MGD to the wastewater treatment plant (WWTP) and 33 MGD to the High-Rate 

Clarification (HRC) facilities, designed and constructed in phases as part of this 

overall project. The MLS includes non-clog dry well pumps sized to 

accommodate a range of flows, from low-flow dry weather to high-flow wet 

weather (the LTCP design storm). Screening equipment comprises three (3) 10 

mm multi-rake course bar screens. Force main improvements to include 

rehabilitation and re-use of the existing 48-inch and incorporation of a new 24-

inch, with the ability to fluctuate between the two (2) dependent upon flow, also 

providing a means of backup. Large diameter sewer is also included to route the 

flows originally terminating at the old MLS to the new MLS.

CLIENT

Robert Elkins

WWTP Operator

City of Terre Haute

17 Harding Avenue

Terre Haute, Indiana 

812.232.6564

Robert.elkins@terrehaute.in.gov

PROJECT HIGHLIGHTS

• Planning area encompasses approximately 60 square miles.  

• Integration of these respective programs was required during the development 

phase as Terre Haute is a CSO and MS4 community.

• Computer Simulation Modeling of Sewer Sheds Required

SEWER MASTER PLAN
TERRE HAUTE, INDIANA

mailto:Robert.elkins@terrehaute.in.gov


PROJECT HIGHLIGHTS

• Countywide regional sewer district

• Design of two Sanitary Sewer Improvements projects 

• Provided municipal sewer service to approximately 250 new customers. 

PROJECT DESCRIPTION

The preparation of a Master Plan established a countywide regional sewer district in 

addition to providing in-depth planning for septic elimination projects in four 

unincorporated areas of Adams County. The scope of this report contained the 

following: 1) facility needs in unsewered areas to provide for wastewater collection 

and treatment for individual, selected developed areas, 2) identified, established, 

and evaluated up-to-date alternative methods for providing collection and 

treatment, 3) determined the cost-effective alternative for each area with respect to 

sewage collection and treatment, 4) considered potential environmental impacts in 

all of the service areas, 5) reviewed available funding sources, 6) determined 

approximate monthly user charges and 7) provided a schedule for project 

implementation, the establishment of an entity to provide funding, and long-term 

operation and maintenance of the proposed sewers. Alternative solutions were 

evaluated on the basis of their cost-effectiveness, operation, and maintenance 

reliability issues and their ability to implement from a construction standpoint.

Subsequent to the master plan, the project also included the design of two Sanitary 

Sewer Improvements projects which involved the extension of new sanitary sewer 

collection systems into three unincorporated communities near Decatur, IN with 

failing on-site septic systems. The projects involved the extension of new gravity 

sanitary sewers and low-pressure sanitary sewers coupled with grinder pump 

stations and a regional lift station for each collection system. This project provided 

municipal sewer service to approximately 250 new customers. 

CLIENT                                                                               
Barry Scherer                                                                         

Adams County RSD                                                              

313 West Jefferson Street, Room 115                          

Decatur, Indiana

260.724.2995

bscherer@co.adams.in.us 

SANITARY SEWER IMPROVEMENTS MASTER PLAN
ADAMS COUNTY REGIONAL SEWER DISTRICT 
ADAMS COUNTY, INDIANA

mailto:bscherer@co.adams.in.us


Project Understanding 
Commonwealth has reviewed the RFP and prior Master Plan (MP) documentation and understands that the Town of 

McCordsville is experiencing significant, dynamic growth, necessitating a proactive and cost-conscious update to its 

Sewer Master Plan, last revised in 2011. This project is not merely a technical inventory; it is a foundational planning 

effort essential to securing the Town's future utility reliability, compliance, and sustained economic growth over the 